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Report No. WT23030321
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Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report

L HETREY BRI
v A Chinese HB751834ENW-11  3.87V/510mAh/1.97Wh
FE 2R
Name of Sample HEL Rechargeable Li-ion Polymer Cell
English HB751834ENW-11  3.87V/510mAh/1.97Wh
P dh i = WT23030321
Sample No.
ZAERAL RFEHTREFEREA PR A 7
Consignor Dongguan NVT Technology Co., Ltd.
Az AL IRFEHTBEFERHA PR A ]
Manufacturer Dongguan NVT Technology Co., Ltd.
for il 77 v BeaE GRIGFARAET M) ST/SG/AC.10/11/Rev.7 Amend.1 Section 38.3

Test method

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Amend.1 Section 38.3

FE bt BEE GRIGFAARAETM)  ST/SG/AC.10/11/Rev.7 Amend.1 Section 38.3
Criterion UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7 Amend.1 Section 38.3
i 7 B
Appearance Black
FER S ] et
Sample Receipt 2023-03-03 Rl se 2023-03-10 ~ 2023-03-27
D Test Date
ate
T AL TRETERS; IRB): phidrs AMERE: BYE: SRR
A Altitude simulation; Thermal test; Vibration; Shock; External short circuit; Crush; Forced
Test Items .
discharge
SR, ZFERAEREE GRIGAARETFMY ST/SG/AC.10/11/Rev.7 Amend.1 38.3 ik E
Ko *‘ﬂﬁﬁﬁﬁ\ﬁlﬁﬁ
ol 45 18 The sample has passed the test items of UN Manual of Tests and Crit * *‘%
Conclusion ST/SG/AC.10/11/Rev.7 Amend.1 38.3 (
% REETHE
A HE @ 2023-03-2
H/VE /
Comment
. 7 RABRGETT ARYUE A AA X E T 2% 8 5 No.8
égﬁiimi%rm Xingguo Middle Road, Jiaoshe Village, | HFEZfid 523000
9 Dongkeng Town, Dongguan City, Guangdong | Post Code
Address Provi
rovince
mr&:/ﬁ o 4% e Gkl I
Approver: Reviewer: T,W\»L‘moji‘l Compiler: Liu yanbin

RS BTN
Title: Authorized signatory
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Report No. WT23030321

IREEFT AR A PR 2w Aol S 5 = A 4R
Dongguan NVT Technology Co.,Ltd. Central Laboratory Test Report

4 30 T K SEELR B AR SRS . \ -
}—‘?% ﬁUJ ) H 5!%%/ *F{EK*@Z*E{E%TA? @?}HU%% Zfilﬁ%fb\ %’YJI_
NO Name of Test Standard requirement or The Clause Test Result | Conclusion | Remark
) ltems Number of Standard
N BAE GRIGAARHEFMY ST/SG/AC.10/11/Rev.7
1 e FE AR Amend.1 38.3.4.1 X% T.1 PNES e /
Altitude simulation | UN Manual of Tests and Criteria See Appendix 1 Pass
ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.1 Test T.1
o BREE GRIGAPRAET ) ST/SG/AC.10/11/Rev.7
5 G Amend.1 38.3.4.2 X% T.2 W 2 & /
Thermal test UN Manual of Tests and Criteria See Appendix 2 Pass
ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.2 Test T.2
B e CRIABRET M) ST/SG/AC.10/11/Rev.7
3 PR3 Amend.1 38.3.4.3 &% T.3 L 3 = /
Vibration UN Manual of Tests and Criteria See Appendix 3 Pass
ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.3 Test T.3
. A GARAPRETIT)  ST/SG/AC.10/11/Rev.7
4 UiSh Amend.1 38.3.4.4 it T.4 LI 4 HH% /
Shock UN Manual of Tests and Criteria See Appendix 4 Pass
ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.4 Test T.4
YN B B E GRIGFFRAETMY ST/SG/AC.10/11/Rev.7
5 External short Amend.1 38.3.4.5 X% T.5 R ik /
L UN Manual of Tests and Criteria See Appendix 5 Pass
circuit ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.5 Test T.5
Bt E GRIGFbRHETFM) ST/SG/AC.10/11/Rev.7
6 E7an Amend.1 38.3.4.6 X% T.6 WH#E 6 ik /
Crush UN Manual of Tests and Criteria See Appendix 6 Pass
ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.6 Test T.6
gt B CRIGAIRRETM)  ST/SG/AC.10/11/Rev.7
7 Forced discharge | Amend.138.3.4.8 4 T.8 Wk 7 = )
UN Manual of Tests and Criteria See Appendix 7 Pass
ST/SG/AC.10/11/Rev.7 Amend.1 38.3.4.8 Test T.8
For I A3 2% A s .
_ WEIRE: 15°C-25°C ; HAEHRE: /%
Test Environment _ . . . L
- Ambient temperature: 15°C-25°C ; Ambient humidity: /%
Condition
K5t H P
Test ltem NA
o3BG I L .
Subcontracted Test A9, 5208 A / Wi /
ubcontracted Tes A LSRG
N AR Name Post Code
Condition Subcontracted
ok T /
Laboratory /
Address Tel
2/12
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Report No. WT23030321

IREEFT AR A PR 2w Ao S 56 2 A I - B 3R 1
Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 1

Fr5 1 R I H 44 FK %—TET}%M .
No. Name of Test ltems Altitude simulation
B g s 4T Before I 5 After BESE | BRI | IS
o Sample Status Bl | FBRAME | RRE | FRAE Lgii?f/o) 2%30‘12’/3 Evont
0. i
Mass(g) | OCV(V) | Mass(g) | OCV(V)
1 1C1)YCCYLCI:ELII:EUII;§Céh?aEr;Eed 7.876 4.429 7.876 4.428 0.00 99.99 @)
2 1(1)YCCYLCI;ELII:EUII;§Céh?aEr;Eed 7.865 4.430 7.865 4.429 0.00 99.99 @)
3 1&581_%']5%32;&;(:{ 7.814 4.430 7.814 4.430 0.00 100.00 @)
4 1&581_%']5%32?;(:{ 7.841 4.430 7.841 4.430 0.00 99.99 @)
5 1(1)YCCYLCI:ELII:EUII?;§1§;E;d 7.933 4.431 7.933 4.431 0.00 100.00 0]
6 ZSZSYCCYL%LEufiif‘r;%ed 7.875 4.433 7.875 4.433 0.00 100.00 @)
7 252gYCCYLCI:ELIEUI%§1§?ed 7.896 4.434 7.895 4.433 0.01 99.99 @)
8 252g$gEELEuﬁi§%h?aErEgﬁed 7.855 4.432 7.855 4.431 0.00 100.00 @)
9 252g$gEELEuﬁb;%k§r§ed 7.853 4.434 7.853 4.434 0.00 100.00 @)
10 252g$gEELEuﬁb;%k§r§ed 7.857 4.434 7.856 4.433 0.01 100.00 @)
LR 7S This space intentionally

left blank

#iE: LR V- DR R-BIR F-EK O-tillts . LU oMk, B, kK.

Note:

L-Leakage V-Venting D-Disassembly R-Rupture F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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Report No. WT23030321
IREEFTREAE R A PR 2w ol S50 = A R - P 3 2
Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 2

Fr5 5 R I H 44 FK TG
No. Name of Test ltems Thermal test
B g s 4T Before I 5 After BESE | BRI | IS
o Sample Status Bl | FBRAME | RRE | FRAE Lgii?f/o) 2%30‘12’/3 Evont
0. i
Mass(g) | OCV(V) | Mass(g) | OCV(V)
1 1&%1%';%53??;% o| 7876 | 4428 | 7874 | 4357 | o003 | 9839 0
2 1&&81_%"'5“'?32?6(1 7.865 4.429 7.863 4.357 0.03 98.38 @)
3 1C1)\(CC\T_%LIEUI%§1§;E;d 7.814 4.430 7.812 4.358 0.03 98.37 @)
4 1&501%LEU|%§]§;E‘;(1 7.841 4.430 7.840 4.358 0.01 98.39 @)
5 1(1)YCCYLCI:ELII:EUII%;§1§;%d 7.933 4.431 7.931 4.359 0.03 98.38 0]
6 zszgfcr_%l‘gu”}biifr?ed 7.875 4.433 7.873 4.361 0.03 98.37 @)
7 ZE?chchI_CI;LEuI%izE‘r;Eed 7.895 4.433 7.893 4.362 0.03 98.38 @)
8 zszgggEELEuﬁ?%h?aﬁ‘:gﬁed 7.855 4.431 7.853 4.361 0.03 98.40 @)
9 252(5;\((;8(&'_!55;%@?% 7.853 4.434 7.851 4.363 0.03 98.39 @)
10 252(5;\((;8(&'_!55;%@?% 7.856 4.433 7.854 4.359 0.03 98.33 @)
DL This sp%c;ftigﬁztionally

#iE: LR V- DR R-BIR F-EK O-tillts . LU oMk, B, kK.

Note:

L-Leakage V-Venting D-Disassembly R-Rupture

F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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Report No. WT23030321
IREEFT AR A PR 2w ol S2 50 s A Mk - P % 3
Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 3

Fr5 3 R I H 44 FK _T)Eij;
No. Name of Test ltems Vibration
B g s 4T Before I 5 After BESE | BRI | IS
o Sample Status Bl | FBRAME | RRE | FRAE Lgii?f/o) 2%30‘12’/3 Evont
0. i
Mass(g) | OCV(V) | Mass(g) | OCV(V)
1 1C1)YCCYLCI:ELII:EUI?C%1§;Eed 7.874 4.357 7.875 4.357 -0.01 100.00 @)
2 1C1)YCC\1_CI;ELII:EUI?0%1§;Eed 7.863 4.357 7.863 4.357 0.00 100.00 @)
3 1(1)\(CC\T_%LIEUI%§1§;E;d 7.812 4.358 7.812 4.358 0.00 100.00 @)
4 1(1)\(CC\T_%LIEUI%§1§;E;d 7.840 4.358 7.841 4.358 -0.01 100.00 @)
5 1C13\SCYLCI:ELIEUII%;§1§;%;d 7.931 4.359 7.932 4.360 -0.01 100.00 0]
6 2585&_%"'5“"}5;32?6(1 7.873 4.361 7.873 4.361 0.00 100.00 @)
7 zggYCCYLCI:ELEUIT?i?r?ed 7.893 4.362 7.894 4.362 -0.01 100.00 @)
8 252g$gEELIEuﬁi§%h?§rEgﬁed 7.853 4.361 7.853 4.361 0.00 100.00 @)
9 25%\?5&%55%@?% 7.851 4.363 7.851 4.363 0.00 100.00 @)
10 25%\?5&%55%@?% 7.854 4.359 7.855 4.360 -0.01 100.01 @)
LR 7S This space intentionally

left blank

#iE: LR V- DR R-BIR F-EK O-tillts . LU oMk, B, kK.

Note:

L-Leakage V-Venting D-Disassembly R-Rupture

F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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Report No. WT23030321
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Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 4

Fr5 4 R I H 44 FK Mty
No. Name of Test ltems Shock
B g s 4T Before I 5 After BESE | BRI | IS
o Sample Status FE | PR | RE | JFEIE | Lossr | oo | Even
0. [ 0ss(%) | OCV(%) ent
Mass(g) | OCV(V) | Mass(g) | OCV(V)
1 1C1)YCCYLCI;ELII:EUII;§Céh?aEr;Eed 7.875 4.357 7.874 4.356 0.01 99.98 @)
2 1C1)YC:C\1_CI:ELIEUI?0%1§;Eed 7.863 4.357 7.863 4.357 0.00 99.99 @)
3 1(1)\(CC\T_%LIEUI%§1§;E;d 7.812 4.358 7.811 4.358 0.01 99.99 @)
4 1(1)\(CC\T_%LIEUI%§1§;E;d 7.841 4.358 7.840 4.358 0.01 99.98 @)
5 1C13YCC\1_(I:ELII:EUII%;§1§id 7.932 4.360 7.930 4.359 0.03 99.99 0]
6 252(§YCCYLCI:ELIEUIIF§§1§;%ed 7.873 4.361 7.872 4.361 0.01 99.99 @)
7 ZEJZchchI_CI:ELIEuI%izE‘r;Eed 7.894 4.362 7.892 4.361 0.03 99.99 @)
8 252?)YCgEELIEuﬁi§%h?§rEgﬁed 7.853 4.361 7.853 4.361 0.00 99.99 @)
9 ZSZgggEELEUT;%F?Er?ed 7.851 4.363 7.850 4.363 0.01 99.99 @)
10 ZSZgggEELEUT;%F?Er?ed 7.855 4.360 7.854 4.360 0.01 100.00 @)
LR 7S This space intentionally

left blank

#iE: LR V- DR R-BIR F-EK O-tillts . LU oMk, B, kK.

Note:

L-Leakage V-Venting D-Disassembly R-Rupture

F-Fire

O-No leakage, no venting, no disassembly, no rupture, no fire.
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Report No. WT23030321
IREEFT AR A PR 2w ol se e s A Mk - P 2 5
Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 5

Fr5 5 For BT H 44 5K SR i o
No. Name of Test ltems External short circuit
i Fed RS e R L S
No. Sample Status Max External Temperature(C) Other Event
1 1 é\?C\T_CI:ELIEu Il?;cérfr;ged 99.35 ©
2 1 é\?C\T_CI:ELIEu Il?;cérfr;ged 96.05 ©
3 éfoﬁ%ﬁiﬁid 96.95 ©
* | 1CVOLE Fully charged 0
5 1 é\?CYL%LEu %ﬁgid 96.90 ©
6 2528\90\1%&%32?% 96.25 ©
7| 220VOLE Fully charged 0
8 252?)$gI_CELIEuﬂi§%r?aar§ed 65.55 ©
9 ZSZgggEELEuITT;%kEEed 94.85 ©
10 252(5)\((;8( EELEuf;%grﬁed 94.20 ©
DL 5 This sp%c;ftigﬁztionally

#VE: Dk R-ZR F-lE K O-TCffik. o, Tk,
Note: D-Disassembly R-Rupture F-Fire O- No Disassembly, No Rupture, No Fire.
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Report No. WT23030321
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Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 6

Fr5 6 For BT H 44 5K EIAN

No. Name of Test ltems Crush
i Rk e R L S

No. Sample Status Max External Temperature(C) Other Event

|| GYCLE s0% Gapaciy 2440 0

12| | GYCLE s0% Gapacy 2440 0

13| | GYOLE s0% Gapacy 2430 0

4| | CYCLE s0% Gapacy 295 0

15| | GYCLE s0% Gapacy 2280 0

16 |2 OYCLE 50% Gapaciy 2490 0

17 |5 GYOLE 50% Gapacy 2480 0

18 |2 OYOLE 50% Gapaciy 2500 0

19 |2 OYCLE 50% Gapaciy 2455 0

20 |og CYOLE 50 Capasiy 2485 0
DL 5 This sp%c;ftigﬁztionally

ik DA KO-k, oK.

Note: D-Disassembly F-Fire O- No Disassembly, No Fire.
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Report No. WT23030321
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Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix 7

ls2=] - I H 44K 94 ) TP
No. Name of Test ltems Forced discharge

Sy
AL FERIRES HAES
ampie Sample Status Other Event

No.

1 CYCLE 5E4iltH
21 1CYCLE Fully O
discharged

1 CYCLE 5e4it
22 1CYCLE Fully o
discharged

1 CYCLE 54/
23 1 CYCLE Fully o
discharged

1 CYCLE 5E4iH
24 1 CYCLE Fully O
discharged

1 CYCLE 584
25 1 CYCLE Fully O
discharged

1 CYCLE 584/
26 1 CYCLE Fully 0
discharged

1 CYCLE 54/t
27 1 CYCLE Fully o
discharged

1 CYCLE 54 iH
28 1 CYCLE Fully O
discharged

1 CYCLE 54/t
29 1 CYCLE Fully 0
discharged

1 CYCLE ZE4 il
30 1 CYCLE Fully o
discharged

25 CYCLE sm2Jitt
31 25 CYCLE Fully @)
discharge

25 CYCLE 5E4 i H
32 25 CYCLE Fully O
discharged

25 CYCLE 5E4 i H
33 25 CYCLE Fully O
discharged

9/12
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Report No. WT23030321

25 CYCLE 5E4 /i
34 25 CYCLE Fully O
discharged

25 CYCLE w4t
35 25 CYCLE Fully O
discharged

25 CYCLE ZE4it
36 25 CYCLE Fully O
discharged

25 CYCLE ZE4 /i H
37 25 CYCLE Fully O
discharged

25 CYCLE 54
38 25 CYCLE Fully O
discharged

25 CYCLE w4t
39 25 CYCLE Fully O
discharged

25 CYCLE ZE4it
40 25 CYCLE Fully 0]
discharged

#iE: DR F-itk O-Toffk. it k.
Note: D-Disassembly F-Fire O- No Disassembly, No Fire.
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Report No. WT23030321
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Dongguan NVT Technology Co., Ltd. Central Laboratory Test Report- Appendix

Pack
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The end

R

Statement

Rl i o A S = R
The test report is invalid if not affixed the official seal of the laboratory to it.

R R R

The test report is invalid if it is blotted out.

ERFRITR ISR, OO I FE A 20

The conclusion of the consignation test is only valid for the provided sample.

DRk &2 Hitd, 15 RN AR S R, i Riga R0, A7

Report No. WT23030321

A test report complaint may be initiated within 15 days from the date of issuance of the report, and a report

exceeding the validity period of the application shall not be accepted.

ARt REA I = VAT, AN = .

This report cannot be partial copied, without the written permission of NVT Technology Co.,Ltd. Center

Laboratory

gﬂﬂ&ﬁm“ Ao

\
el T S
Dong guan NV Te oll:o‘gy /éntral Laboratory

bk TR AR SE T ARG AL AT X E R % 8 5

H1E Tel. : +86-0769-38826188
f£ 3 Fax.: +86-0769-89086589
fEFE Email: NVT-CL@nvtpower.com
Mk Website : www.NVTpower.com

Addr.: No.8, Xing Guo Middle Road, Jiao she, Dong keng, Dongguan, Guangdong,

China
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